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Reference number I

factory I AI-Muthana Cement Plant

Type of

Sampling date 22.1- 31.1.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
Si02 20.74 ....................
AhOJ 5.71 ...................

(,/') Fe203 3.65 ...................
- CaO 62.23 ..................
(,/') Mg_0 3.51 < 5% OK>-_,

S03 2.36 s 2.8% for OPC. OK« < 2.5% for SRPC.
Z LOSS ON IGNITION 1.20 ~4% OK« Total 99.40_,

INSOLUBLE RESIDUE 0.68 < 1.5% OK« FREE LIME 1.35 .•.....•....•.•
U L.S.F 0.90 0.66-1.02 OK-
~ M.S 2.22 .................
UJ M.A 1.57 .•...•........••..
:J: C3S 39.89 ..............•...
U C1S 29.37 ..•••.............

C3A 8.97 < 3.5 % for S.R.P.C OK
CN 1l.09 ..................

PHYSICAL TEST

1.56

TEST RESULT LIMITS * CONFORM

Setting Time Initial
Final

Fineness (Blaine)

~45 min
~10 hr

125
03:30 OK

Compressive Strength 3days
7days

Soundness (Autoclave) %

~ 2300Cm1/gm for OPe.
~ 2500Cm1/gm for SRPC. OK

90 11mResidue on sieve %
180 11m

3010

~ 15 MN/m2
~ 23 MN/m2

21.50
29.96 OK

~0.8 OK

0.02

, . .\
~~Address: AI muthena-MAMLAHA ) =------

E-mail: al muthena @southern-ceme~ #A ---
It '~a='VI-;It:AW. al muthena ta>southern-:I".~lJ,i~



Republic of Iraq
Ministry Of Industry and MUlero£.

Iraq: Cement State Company ~~.""!",,I""!II::""
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Type ofcementl 0Reference number I

Factory I Al-Muthana Cement Plant Sampling date 1.2 -7.2.2019 Testing date

CONFORMCOMPONENT %
Si02

AhO)

V') Fe203- CaO
V')

MgO>-_J
SO)«

Z LOSS ON IGNITION« Total
_J INSOLUBLE RESIDUE« FREE LIMEU L.S.F-
~ M.S
UJ M.A
:r: C)S
U CzS

C3A
C4AF

PHYSICAL TEST
Setting Time Initial

Final

Fineness (Blaine)

TEST RESULT LIMITS *
20.77
5.64
3.46
62.24
3.48 OK

~ 2.8% for OPC.
<2.5% for SRPC. OK2.33

OK1.53 ~4%
99.45
0.79 OK<1.5%
1.34
0.90 0.66 1.02 OK
2.28
1.63

40.59
28.93
9.09 < 3.5 % for S.R.P.C OK
10.53

TEST RESULT LIMITS * CONFORM
125 2: "S min OK03:30 s 10 hr

2980 ~ 2300Cm2/gm for ope. OK>- 2500Cm2/gm for SRPC.
21.20 2: 15 MN/m2

OK
28.86 2: 23 MN/m2

$0.8 OK
1.54 ..................
0.02

3days
7daysCompressive Strength

Soundness (Autoclave) %
90 um
180 um

, ot Manager .$~..1S,. t. ~~~ ~....._~~. ,-' w _ ~
..-- ~~I . ~ I..-- ~ ...;w y:

Address; AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme~ /,.A

,. 11~t:"~~ l ~ /wi< .. al muthena @southern- : , ... ,:&s.N1.l,t >.001\



Reference number / Type of cement / S.R.P.C ('JIA.. ~

Factory / Al-Muthana Cement Plant Sampling date 8.2 -14.2.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
Si01 20.89 ....................
AhOJ 4.08 ..................

(./') FezOJ 5.11 ..................
- CaO 62.17 ..................
(./') MgO 3.42 < '\' " OK>-_J

S03 2.23 s2.8% for OPC. OK« < 2.5% for SRPC.
Z LOSS ON IGNITION 1.38 <4% OK« Total 99.27
_J INSOLUBLE RESIDUE 0.78 < 1.5% OK« FREE LIME 1.33 ..•....••......U L.S.F 0.91 0.66 1.02 OK-
~ M.S 2.27 ..........••..•••
UJ M.A 0.80 ............••••••
::r: CJS 47.89 ..................
U C2S 23.76 ..................

C3A 2.16 < 3.5 % for S.R.P.C OK
C,.AF 15.54 ..................

Republic of lraa
Mznistry Of Industry and Mineral,

Iraqi Cement State Company ~~.;::'!:.::=::~

Soundness (Autoclave) %

21.20
28.90

PHYSICAL TEST

._ .
..

TEST RESULT L1MlTS * CONFORM
Initial
Final

125
03:20Setting Time 2= 45 mill

s 10 br OK

Fineness (Blaine) 3020

3days
7daysCompressive Strength

90,...mResidue on sieve %
180,..,m

Address: AI muthena-MAMLAHA
E·mail: al muthena @southern-cement:'Z:;nnF'::l,.

2= 2300Cm'2/gmfor OPC.
2= 2500Cm1/gm for SRPC. OK

> 15 MN/mz
~ 23 MN/ml OK

~0.8 OK

~ -~ : (:A.~a!1

al muthona tii>southern- : ,; t ~I ~.....n



Reference number / Type of cement / S.R.P.C rfo u.l-.,

Factory / Al-Muthana Cement Plant Sampling date 15.2 -21.2.2019 Testing date

COMPONENT % TEST RESULT LIMITS * CONFORM
sio, 20.64 ....................
AhOJ 4.03 ....................

V) FezOJ 4.84 ...................
- CaO 61.74 ...................
V) MgO 3.45 < 5% OK>-...J S03 2.24 ::= 2.8% for OPC . OK« < 2.5% for SRPC.
Z LOSS ON IGNITION 2.42 <4% OK« Total 99.36
...J INSOLUBLE RESIDUE 0.62 <1.5% OK« FREE LIME 1.48 ...............
U L.S.F 0.91 0.66-1.02 OK-
~ M.S 2.33 .................
LU M.A 0.83 ..•..•..•.•..••.••
I C3S 48.11 •.......••.••.••••
U .CzS 22.87 ..........•..••...

C~ 2.47 < 3.5 % for S.R.P.C OK
C4AF 14.74 ...................

Setting Time Initial
Final

PHYSICAL TEST TEST RESULT LIMITS * CONFORM
125 2:45 min OK03:30 ::= 10 hr

3130 2:2300Cm2/gm for OPC. OK2:2500Cm2/gm for SRPC.
21.30 2: 15 MN/m2

'OK
29.70 2: 23 MN/mz

s0.8 OK

Fineness (Blaine)

Compressive Strength 3days
7days

Soundness (Autoclave) %

180 um
Residue on sieve % 90"m

Address: AI muthena-MAMLAHA
E-mail: al muthena @southern-ceme~ rtf..

,. Irv.,.~ I .. ,. • at muthena fii)southern- : (;9~1.l.!.),I)1
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